



3310 Hill Avenue, Everett, WA 98201  
Phone: (425) 259-6799  
FAX: (425) 259-4936  
email: info@qtitest.com

## ASTM TEST REPORT SUMMARY

**RENDERED TO:**  
**Edgetech I.G. Inc.**  
**800 Cochran Avenue**  
**Cambridge, Ohio 43725**

**PRODUCT:**  
**ULTRAGLAZE SSG4400 1/4" THICK SILICONE STRUCTURAL BEAD**  
**AND 1/2" GE IGS3723 SILICONE SECONDARY SEAL UTILIZING A**  
**13 MM (1/2") NOMINAL SILICONE FOAM - EDGETECH TRISEAL SPACER.**

TITLE	SUMMARY OF RESULTS
Positive Design Pressure with Deflection Readings	5750 pa (120.0 psf)
Negative Design Pressure with Deflection Readings	5750 pa (120.0 psf)
Negative Design Pressure without Deflection Readings	7425 pa (155.0 psf)

**Test Completion Date: 05/06/2008**

Reference Must be made to QTI Report Number S2008-304 dated 05/08/2008 for complete test sample description and data.

**For Quality Testing, Inc:**

---

Jeffrey M. Douglas  
Structural & Field Test Manager